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m—
( ) J o ( I ] 2
D 10:47: 26 10.JAN.2024 00:48:32

Highest Channel / QPSK

Date: 10.JAN.

Spec n [nvn]
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
| SPURIOUS_LINE_ABS _
-40 de S — AN & (v——
-50 dBm
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
20.000 MHz 1,000 GHz 1.000 MHz 946.91904 MHz -45.32 dém
1.000 GHz 2.475 GHz 1.000 MHz 2.45896 GHz -44.68 dBm
2,715 GHz 3,000 GHz 1.000 MHz 2,71607 GHz -42,99 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -39.56 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.96276 GHz -43,28 dBém -18.28 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.94526 GHz -41.85 dBm -16.85 dB
14,000 GHz 18,000 GHz 1.000 MHz 1581152 GHz -38,13 dBém -13.13 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.72265 GHz -39.25 dBém -14.25 d&
i S
J1 J L
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SPORTON LAB.

FCC RF Test Report Report No. : FG3D0709C

LTE Band 41/ 20MHz

pectrum 7 Spectrum
Ref Level 0.00 dBm  Offset 19,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBIE—BRURIOUS MINE ABS ;
-20 dBm -20 dBm
LINE_ABS SPU LINE_ABS
Ny % e e 7 ||| -40 dBm . A
—y Tt —_ W — e
=50 dBm
60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -45,49 dBm -20.49 dB 30,000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -45.46 dBm -20.46 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47445 GHz -44.50 dBm -19.50 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45859 GHz -44.71 dBm -19.71 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96375 GHz -44.30 dBm -19.30 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95264 GHz -44.36 dBm -19.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -39.49 dBm -14.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95176 GHz -39.73 dBm -14.73 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.07725 GHz -43,40 dBm -18.40 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.07325 GHz -43.30 dBm -18.30 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.98775 GHz -41.75 dBm -16.75 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.96025 GHz -41.73 dBm -16.73 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.85102 GHz -38.11 dBm -13.11 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.80552 GHz -38.00 dBm -13.00 dé
18.000 GHz 27.000 GHz 1.000 MHz 19.72315 GHz -39.11 dBm -14.11 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.74015 GHz -30,25 dBm -14.25 d&
m—
( ) J o ( I ] 2
D 11:03:25 10.JAN.2024 01:04:231

Highest Channel / QPSK

Date: 10.JAN.

Spec n n‘?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
| SPURIOUS_LINE_ABS _
-40 de i — las 4 M
WPR P | N
~50 dBm
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
20.000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -45.48 dBm
1.000 GHz 2.475 GHz 1.000 MHz 2.47371 GHz -44.46 dBm
2,715 GHz 3,000 GHz 1.000 MHz 2,72661 GHz -43,60 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -39.82 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.94376 GHz -43,10 dBm -18.10 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89926 GHz -41.61 dBm -16.61 dB
14,000 GHz 18,000 GHz 1.000 MHz 1581252 GHz -37.86 dBm -12.86 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69216 GHz -39.13 dBém -14.13 d&
i S
J1 J L

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2349

Page Number

1 A115 of A226




saronas. FCC RF Test Report

Report No. : FG3D0709C

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0020
40 Normal Voltage 0.0021
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0013
PASS
-10 Normal Voltage 0.0019
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.7 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenZhen) Page Number : A116 of A226
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saronas. FCC RF Test Report

Re

port No. : FG3D0709C

LTE Band 41(Other PA)

Peak-to-Average Ratio

Mode

LTE Band 41/ 20MHz

Mod. QPSK

16QAM

64QAM

Limit: 13dB

RB Size Full RB

Full RB

Full RB

Result

Middle CH 5.42

6.26

6.67

PASS

LTE Band 41/ 20MHz / QPSK LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

3 Spectrum 3
Ref Level 30.00 dbm  Offset 15.00 b Ref Level 30.00 cBm  Offset 15,00 0B
o att 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
@152 view @152 view
e — |
. =
o, - o, -
0.0 0.0
%,
R
1E- k 1E-
N |
Y \
\ T
E-04 E-04 e
1
| |
E - 160 ‘Wl
oF 2,599 GHz i Mean Pwr + 20.00 di oF 2,599 GHz Mean Pwr + 20.00 db
Ci y G Distribution Function Samples: 130000 Ci y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,47 dbm 26,72 dbm 5.24 dB 2.56 dB 4.52 dB 5.42 dB 5.97 dB Trace 1 | 2001 cbm 27,37 dbm 35 dB 2.93 dB 5.04 dB 5.26 dB 5.93 dB
e — e
[T ]

LTE Band 41 / 20MHz / 64QAM

Middle Channel / Full RB

S— G
Spectr v
Ref Level 30.00 cbm_ Offset 1500 db
o att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP
@153 view
T
o,
0.0
1E-
A
E04 "-‘
Y
E S
A
oF 2,599 GHz Mean Pwr + 20.00 di
Ci y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19.05 cbm 27,36 dbm 8.31d8 3.10 dB 5.30 dB 6.67 dB 7.42 dB
— —
CECRRRE ()

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report Report No. : FG3D0709C

26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW

5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

4.73

4.96

9.61

10.05

14.54

1451

19.06

19.02

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.40 dBm| ™Il 13,90 dBm|
" 2.59354900 GHz ) 2.59229100 GHz,
= ndB 26.00 dB @ ] ndB 26.00 dB
g b . AT e, 1.725000000 MHZ| 104 | W A BY 1.955000000 MHz
- i 7 Q factor \ 548.9 b (M Q factol 523.2
a dom: - t 0 dém :
{ |
- ) 7y
-10 dBm I ¥ -10 dBm -
20 dam — - 20 dem A
A / \ -- /
Al v \ AW
2 et AT Ay Y P
N v AT
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 2,593549 Ghz 13.40 dBm ndB down 4.725 MHz ML 1 2.552201 GHz 13.38 dém ndB down 4,955 MHz
T1 1 2.590632 GHz -13.22 dém ndé 26.00 dB T1 1 2.590532 GHz .42 dBm ndé 26.00 d8
T2 1 2,595353 GHz -12.05 dém  factor 546.9 T2 1 2.595488 GHz -12.73 dém  factor 523.2
L L J L L J [

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.73 dBm| ™Il 14.79 dBm|
2.5941590 GHZ| 2.5962370 GHz
20 d8 20 d8 '
A . y_nde 26.00 dB ndg "¢ 26.00 dB
o T T R e P e “r\ 9.610000000 MHZ| 104 e e BTSSP 10.050000000 MHz
- 7 Q factor | 269.9 b 7 q factor 258.3
! 1
o dem £ * 0 dem. : .
¢ ! il \2
10 dBm - -10 dBm 7 —
20 dBm H ‘\ 20 dBm — -
N Ea W A A i TaNgrany
B = 7 — |-a0dsm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 15.73 dBm ndB down 9.61 MHz ML 2.556237 GHz 14.79 dBm ndB down 10.05 MHz
T1 1 -10.04 dBm nds 26.00 dB T1 1 2.588165 GHz -11.79 dém ndé 26.00 d8
T2 1 2,597795 GHz -9.48 dBm  factor 269.9 T2 1 2.598215 GHz -11.28 dém  factor 256.3
L L J - L L J

Sporton International Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUCY-V2349
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SPORTON LAB.
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Report No. : FG3D0709C

LTE Band 41

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.43 dBm) ™M1[1] 13.16 dBm)
2.5897330 GHZ| 2.5952180 GHz
= i ndB 26.00 dB @ TindB 26.00 dB
. ~ ~ " AVY " N e 14.535000000 MHz » AA_A PN 14.505000000 MHZ
w 7 v 1782 el 7 o 7 1769
\ /
od ] 5 0 df 1 t
§ }o
10 df - - -10 o T‘\:
\ |
z0d ‘| - 20d .
Lol pnrh s J \ ~ A |
R g § AR S LA
Y
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589733 GHz 14.43 dBm nd@ down 14,535 MH2 M1 1 2.595218 GHz 13.16 dBm nd@ down 14,505 MHZ
TL 1 2,585957 GHz -10.34 dam nd8 26.00 dB T1 L 2.585627 GHz -12.71 dém nd8 26.00 dB
T2 1 2,600493 GHz -11.45 dBm Q factor 178.2 T2 1 2.600133 GHz -12.40 dBm Q factor 178.9
L I 4 - [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.06 dBm) ™M1[1] 12.57 dBm)
2.5898430 GHz 2.5966760 GHz]
=0 1 ndB 26.00 dB @ woB 26.00 dB
o X B 19.061000000 MHz| " 10.021000000 MHz
p . A M o P o dl = = Ry IPIeN
W ! T T tactor 135.9) e J'] Vi e ﬁmmw,f 136.5
0 di f \ 0 d +
- ! ) .
-10 df rd : -10 ?
2 " 204 /
204 — 20 f
S G — 30 - o
AT 20 Jo=r [ ™= Yoy
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589843 GHz 13.06 dBm nd@ down 19.061 MHz M1 2.596676 GHz 12.57 dBm nd@ down 19.021 MHZ
T1 1 2,58329 GHz -13.04 dam nd8 26.00 dB T1 L 2,583669 GHz -13.19 dbm nd8 26,00 d8
T2 1 2,602351 GHz -14.18 dém Q factor 135.9 T2 1 2.60271 GHz -13.55 dam Q factor 136.5
L ] J ) \ JU J -

Sporton International Inc. (ShenZhen)
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Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.49 4.50 9.09 9.05 1349 | 1343 | 17.86 17.94

LTE Band 41
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.06 dBm| ™Il 13.71 dBm|
" 2.59296000 GHz ) F 18200 GHz
= Occ B 4.485514486 MHz @ FIT Occ B 4 4496 MHz
104 hd A PN, S S e 104 SN T P -
f ) 7o v i
0 dem ’3 T 0 dem. ; t
/ \ / |
-10 dBm A\ -10 dBm 5 T
\ \
20 dem L 20 dam -
17 ) T
AN By —F & T v 30 B [ ot
> BNV Y |37 ATV N
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 2,59298 GHz 14.08 dBm ML 2.551382 GHz 13.71 dBm
T1 1 2,5907622 GHz 8.25 dBm oce Bw 4.485514486 MHz T1 1 2.5907423 GHz 7.29 dam oce Bw 4. 495504496 MHZ
T2 1 25952478 GHz .84 dBm T2 1 2.5852378 GHz 9.44 dBm
L J L

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 16.20 dBm| ™Il 14,80 dBm)
e 2.5942990 GHZ| ) 2.5899230 GHz
20 d8 20 -
¥, Occ Bw B 9.090909091 MHz , Occ B 9.050949051 MHz
i A P e T e e T A b A Ar 1z
104 , L ™y v ! e v 104 rat Vs WVastaN RN (W
\
/ \ / 4
0 dBm: i . 0 dem : ¥
7 ] /
/ \ / \
10 dBm - -10 dBm -
/ \ 7 T
) [—
20 d3m 7 < 20 dBm 7 -
A g R P o i e 5
90,680 |-a0der - S pvaT——
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 2,594299 GHz 16.20 dBm ML 2.580523 GHz 14.80 dBm
T1 1 25884446 GHz 8.60 dBém Occ Bw 9.090905091 MHz T1 1 2.5884446 GHz 9.19 dém Occ Bw 9.050949051 MH2z
T2 1 25975355 GHz 10.24 dBm T2 1 2.5974955 GHz 8.23 dbm
I J JU J A
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trum trum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 51 dBm)| ™M1[1] 13.20 dBm)
- 2.5901530 GHz - 2.5876050 GHZ]
i Occ B 13.486515487 MHz GE 13.426573427 MHz
1 | X .
10 d e i P e 10 4 J pean, - A e
/ \ ! - \
04 { | 04 |
i \ \ [ *
-10 df f T 10 T
204 \ a \ }
2 : \ 2 P \
oo g o 1 . - T e A \ -
WY (WYY A - I U Ve Y N
-40 = -40 df
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500153 GHz 13.51 dam ML 2.587605 GHz 13.20 dam
T1 1 25862067 GHz 8.57 dBm Oce Bw 13.486513487 MHz T1 L 2.5862867 GHz 7.91 dm Oce Bw 13.426573427 MHz
T2 1 2.5997732 GHz 9.27 dam T2 1 2.5097133 GHz 7.93 darm
L I 4 - [S JL 4 -
at 2024 04:46: . 5 TN
sctrum Spectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 12.66 dBm) ™M1[1] 12.03 dBm)
- 2.5930000 GHz - 2.5855270 GHZ]
C Occ B 17.862137862 MHz o Occ B 17.942057942 MHz
d Th Fa, ~ 2 d T, / . o 32
1 y AR I LV \ 10 [ TS M W e ey v :
o / | o |
104 J‘ i 10 di f \‘
204 - 20 d a
] | w.
A TR AL el = . L1y, s
v i LV Ve SR I e B LAVEGY
40 df 40 d i
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,593 GHz 12.66 dam ML 2,585527 GHz 12.83 dam
T1 1 2,5840089 GHz .01 dBm Oce Bw 17.882137862 MHz T1 L 2,584009 GHz 7.98 dm Oce Bw 17.942057942 MHz
T2 1 2.601951 GHz 8.01 dam T2 1 2.601951 GHz 6.86 dam
L I 4 - [S JL 4 -
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

(%]

Spectrum

Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th‘.‘P' 'PIIH[[E\J IS_LINE_ABS PASS
10 dBm {n\ 10 dBm ] l
0 dem 0 dBm l \
-10 dBm J l -10 dem } 1
o0 dam I \ -20 dBm k I
SPURIOUS_LINE_ABS
-30 dBm 30 dem—
40 dBm 0 o
' TR PPTY TSI
50 dam
-50 dBm
40 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions RangeLow |  Range Up RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy Power Abs | ALimit 2.685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 19.34 dBm -10.66 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49043 Ghz 28,76 dem “11.76 de 2 690 GH= 2 691 GHe 100,000 kHz 2 69001 GHe 1857 dBm 857 de
2.490 GHz 2.495 GHz 1.000 MHz 249451 GHz -24.16 dém -1l.16 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69101 GHz -22.70 dBm -12.70 d&
2:495 Gz 2,496 GHa £0.000 kHz 2.49600 GHz -22.23 dém -9.23d8 2,695 Gz 2.606 GHz 1,000 MHz 2.69501 GHz -34.81 dBm -21.81 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49533 GHz 19.32 dBm -10.68 dB .606 GHz 5716 GHz 1.000 MHz 5.65805 GH2 37.84 dBm 1284 B
.
il ) ve N [ 2
Dater 1 04:01:3 Date 04:11:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS 20 dk’_‘LI‘P SPURIOUS _LINE _ABS PABS
10 dem 10 dém
0 dBm dem \
10 dBm l [-10 dBm l
o0 Aam } -20 dem T
SPURIOUS_LINE_ABS '\
-30 dBm Wu’ 30 dem Say
~40 dam e
40 dBm — “-"‘WMW VRIS P \
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68535 GHz 6.33 dBm -23.67 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49041 GHz -33.03 dém -8.93 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -23.51 dBm -13.51 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49493 GHz -23.27 dém -10.27 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69113 GHz -25.36 dBm -15.36 dB
2,495 GHz 2.496 GHz 50.000 kHz 249600 GHz -27.08 dém -14.08 dB 5 595 CH= 2896 GHz 1,000 MHz 269567 GHz 3551 dBm Clo61de
2,498 GHz 2.501 GHz 100,000 kHz 2,49991 GHz &.44 dém -23.56 dB > 856 GHz 5716 GHz 1,000 Mz 558675 GHe ~34 81 chm o.81db
.
I 1 i
pates L e 217 04:17:04

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2349

Page Number 1 A122 of A226



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D0709C

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
ectrum =\ s um v
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS ﬂ 20 th‘.‘P' 'PllHlﬁ IS_LINE_ABS PASS
10 dem ( \ iodem | t
0 dBm l l 0 dem ,
-10 dBm I -10 dem ! l
o0 dam I ‘ -20 dem I
SPURIOUS_LINE_ABS
-30 dBm 0 cém
-40 dB i o fadaddl
m PURY KWPPeTT o] PR W
50 dam
-50 dBm
40 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AUmit 2,685 GHz 2.690 GHz 100.000 kHz 2.685966 GHz 19.75 dBm -10.25 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48998 GHz -35.95 dém -10.95 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -18.40 dBm -8.40 dB
2.480 Gz 2.495 GHz 1.000 MHz 249459 GHz -23.15 dem -10.15 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69112 GHz -24.04 dBm -14.04 dB
2:495 Gz 2,496 GHa £0.000 kHz 2.49600 GHz -22.00 dém -9.00 dB 2,695 Gz 2.606 GHz 1,000 MHz 2.69501 GHz -34.17 dBm -21.17 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49536 GHz 19.64 dBm -10.36 dB .606 GHz 2.715 GHz 1.000 MHz 5.65802 GHz 36,83 dBm RENERT
.
Il - i [ w
Date: 1 04 Date: 04:12:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 19.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 d!:\%'” SPURIOUS _LINE_ABS PABS zudki&'p PURIOUS LINE ABS PASS
10 dem 10dem
0 dém r )
-10 deém ‘ \_l
SPURIOUS_LINE_ABS ] !
-30 dBm - i
-40 dBm—{ T
=40 dem g —— mew‘“‘" T W TS T "
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68544 GHz 5.79 dBm -24.21 db
2.475 GHz 2.490 GHz 1.000 MHz 249043 GHz -35.25 dém -10.25 dB 2.690 GHz 2.691 GHz 100.000 kHz 2.69002 GHz -24.42 dBm -14.42 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49438 GHz -24.06 dém -11.06 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69107 GHz -23.70 dBm -13.70 de
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -27.34 dBm -14.34 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69507 GHz 231,54 dBm Z19.54 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49987 GHz 5.80 dBm -24.20 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.60645 GHz ~34.77 dbm ~9.77 dB
Y
)i i )
Datea: 1 04: : 17 04:15:59

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2349

Page Number 1 A123 of A226



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D0709C

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

&

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 19.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
20 d!ﬂr‘i‘ﬂ PURIOUS INE_ABS PABS 20 dh”‘.‘n 'PIIH[h} IS_LINE_ABS PASS
10 dBm {n\ 10 dBm ] t
0 dem l l 0 dem l [
-10 deém ‘
-10 d8m 1 \ ] l
_on dam, I -20 dem: i
SPURIOUS_LINE_ABS
-30 dBm 130 dem
0 dB; -
-40 dBm — kil !
-50 dBm
-60 dem
60 dém
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68965 GHz 19.56 dBm -10.44 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48026 GHz -36.43 dém ~11.43 dB 2.690 GHz 2.691 GHz 100,000 kHz 2.69001 GHz 217.75 dBm .75 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -22.56 dém -9.56 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -22.87 dBm -12.87 dB
2.485 GHz 2.496 GHz 50.000 kHz 249558 GHz -22.45 dBm -9.45 db 2,695 GHz 2,696 GHz 1,000 MHz 2,69503 GHz -34.65 dBm -21.65 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49635 GHz 19.35 dém -10.65 dB 2.696 GHz 2.715 GHz 1,000 MH2 269568 GHz -37.28 dBm “12.28 dB
Y
Il we j [ £
Data: 17 04:03:43 Date: 04:13:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

offset 19.00 dB Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 d!:\%'” SPURIOUS _LINE_ABS PABS zudki&'p PURIOUS LINE ABS PASS
10 dem 10.dem
0 dém
-10 deém \_|
SPURIOUS_LINE_ABS !
-30 dBm f
uM 40 dBm T YT
~40 dem e e T A o LI
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8561 GHz 5.75 dBm -24.25 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49023 GHz -34.76 dém -9.76 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -24.14 dBm -14.14 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49500 GHz -24.17 dém -11.17 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69108 GHz -25.13 dBm -15.13 de
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -27.43 dBm -14.43 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69502 GHz 232,47 dBm 219,47 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.50037 GHz £.00 dBm -24.00 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69655 GHz ~34.93 dbm ~9.93 dB
Y
)i i )
Date: 17 04: 1 17 04:14:51

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2349

Page Number 1 A124 of A226



SPORTON

LAB.

FCC RF Test Report

Report No. : FG3D0709C

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(%]

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 19.00 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
20 d!ﬂr‘%‘” PURIOUS INE_ABS PABS 20 dl&H‘.‘P' SPURIOUS _LINE Aﬁ\. PASS
10 dBm l 10 cBm ”
I
0 dem J 0 dem l \
-10 dém -1odem ! \ [ E—
50 dam l -20 dem !
SPURIOUS_LINE_ABS
-30 dBm " 0 dem
0 dBm—t ;
-40 dBm Al N s
™
5
-50 dBm
-60 dBm
-60 dem ‘ ‘
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,680 GHz 2.690 GHz 100.000 kHz 2.68542 GHz 19.40 dBm -10.60 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49025 GHz -35.16 dém -10.16 dB 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -18.84 dBm -9.94 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -22.51 dém -9.51 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69108 GHz -22.83 dBm -12.83 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -23.13 dBm -10.13 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69508 GHz 233,04 dBm 220,04 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.49660 GHz 19.42 dBm -10.58 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70008 GHz ~38.23 dBm ~13.23 dB
Y
Il we j [ £

[.2024 0

1:20:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 19,00 de

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
20 d!:\%'” SPURIOUS _LINE_ABS PABS zudki&'p SPURIOUS LINE ABS PASS
10 dem 10dem
0 dém 'l it : 11
-10 dBm I | 10 dBm 1 —
o darn. , { 20 dBm ‘
SPURIOUS_LINE_ABS J
30 dem
-30 dBm W‘M ol
~ u 40 dBm. i oL
-40 dBm R ™ Y Y9 T
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8675 GHz 4.05 dBm -25.95 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48855 GHz -31.51 dém -6.51d8 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -25.68 dBm -15.68 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49460 GHz -27.30 dém -14.30 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -26.89 dBm -16.89 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -30.55 dBm -17.55 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69512 GHz 32,22 dbm 19,22 db
2,496 GHz 2.506 GHz 100,000 kHz 2.50426 GHz 3.48 dBm -26.52 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70111 GHz ~36.36 dbm “11.36 dB
Y
)i i )
2024 04:25:18

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUCY-V2349

Page Number

1 A125 of A226



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D0709C

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum L

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 19.00 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
20 d!ﬂ!‘ﬂn PURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 cBm (n'
0 dem Jl 0 dem J ‘
-10 dém -10 deém J L l——l
_on dam, f‘ l -20 dem: !
SPURIOUS_LINE_ABS ,
-30 dBm -jo dem
0 dBm—rt
-40 dBm ‘ —— s kit b
5
-50 dBm
-60 dem
60 dém
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.506 GHz | |5 ohote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8943 GHz 20.11 dBm -9.89 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48046 GHz -35.35 deém ~10.35 dB 2.690 GHz 2.691 GHz 200.000 kHz 2.69000 GHz 18.93 dBm Z6.93 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49493 GHz -23.44 dém -10.44 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69101 GHz -21.63 dBm -11.83 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49597 GHz -22.60 dBm -9.60 dB 5 605 GH= 2,700 GHz 1,000 MHz 2 60537 GHe 232,77 dbm S19.77 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.49658 GHz 19.52 dém -10.38 dB 2.700 GHz 2.715 GHz 1,000 MH2 270006 GHz -37.24 dBm C12.24 dB
Y
Il we j [ £
Date: 17 04:21:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém Offset 19.00 db

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
20 d!ﬂr‘%‘” PURIOUS INE_ABS PABS 20 dhi_‘LI\P SPURIOUS _LINE _ABS PAES
10 dem 10dem
0 dBm i
! E 1
-10 dam I |__l
| |
SPURIOUS_LINE_ABS }
30 dem - o
e u T
-40 dBm ek T
-40 dBm e ldiial adaaad f
L
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.680 GHz 2.690 GHz 100.000 kHz 2.68077 GHz 3.59 dBm -26.41 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -31.67 dém -6.57 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69004 GHz -26.68 dBm -16.68 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49480 GHz -26.90 dém -13.00 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69126 GHz -27.31 dBm -17.31 d8
2,455 GHz 2.496 GHz 100.000 kHz 2.49556 GHz -30.04 dBm -17.04 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69505 GHz 32,37 dbm 219,37 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.50514 GHz 3.07 dBm -26.93 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70147 GHz ~37.04 dbm ~12.04 dB
Y
)i i )

..... 2024 04:24:15

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2349

Page Number 1 A126 of A226



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D0709C

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
ectrum =\ s um v
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10dBm ﬂ
0 dBm }‘ 0 dem 1 l
-10 dam -10 dem J \ l——l
o0 dam , \ -20 dBm i T
SPURIOUS_LINE_ABS
-30 dBm "30 dem
0 dBm—t
40 dBm e T
5
50 dam
-50 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AUmit 2,680 GHz 2.690 GHz 100.000 kHz 2.68540 GHz 19.09 dém -10.51 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48959 GHz -36.33 dém -11.33 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -18.35 dBm -8.35 dB
2.480 Gz 2.495 GHz 1.000 MHz 249500 GHz -24.22 dém -11.22 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69136 GHz -24.02 dBm -14.02 d&
2,495 GHz 2.496 GHz 100,000 kHz 2,49539 GHz -23.97 dém -10.57 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69573 GHz ~32.85 B 19,85 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,49560 GHz 19.02 dBm -10.98 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70000 GHz 37.94 dBm 1294 B
.
Il we i [ w

04:22:11

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 19.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
20 d!:\%'” SPURIOUS _LINE_ABS PABS zudki&'p SPURIOUS LINE ABS PASS
10 dem 10dem
PP .
0 dBm f C"m 1
-10 deém | l 10 dem ' I——l
50 A, l \ 20 dem !
SPURIOUS_LINE_ABS 1
-30 dBm 30 dem
i
st b -40 dBm
-40 dBm — L O TR VR
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8411 GHz 2.60 dBm -27.40 db
2.475 GHz 2.490 GHz 1.000 MHz 249017 GHz -33.72 dém -8.72 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69002 GHz -27.43 dBm -17.43 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -28.47 dém -15.47 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -28.28 dBm -18.28 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49557 GHz -32.87 dBm -19.87 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69551 GHz 34,43 dBm 221,43 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.50364 GHz 2.27 dBm -27.73 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70168 GHz ~38.37 dbm ~13.37 dB
Y
)i i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AUCY-V2349

Page Number 1 A127 of A226



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D0709C

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(%]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ paks
20 d!ﬂr‘%‘” PURIOUS INE_ABS PABS ZDGH'\L.‘P' SPURIOUS _LINE_ABS r PABS
10 dBm 10 cBm r{
0 dem }l 0 dem J l
-10 dém -1odem ! \ {
SPURIOUS_LINE_ABS \
-30 dBm
40 dBm — 7 "
-50 dBm
-60 dem
-60 dem ‘ ‘
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2,511 GHz | |G oaete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.668918 GHz 19.09 dém -10.51 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49003 GHz -33.61 dém -8.51d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69002 GHz -20.73 dBm -10.73 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49483 GHz -23.34 dém -10.34 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -23.30 dBm -13.30 de
2.495 GHz 2.496 GHz 150.000 kHz 2.49599 GHz -22.50 dBm -9.50 dB 5 605 GH= 2,705 GHz 1,000 MHz 2 60500 GHe ~34.08 dBm 51,08 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.49681 GHz 18.81 dém -11.19 dB 2.705 GHz 2.715 GHz 1,000 MH2 270861 GHz ~42.32 dBm “17.32 dB
Y
Il we j [ £

04:38:

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

offset 19.00 dB Mode Auto Sweep
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-30 dBm { ¥ 0 dem
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-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.67644 GHz 1.81 dbm -28.19 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48999 GHz -33.70 dém -8.70 d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69001 GHz -29.35 dBm -19.35 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49483 GHz -29.72 dém -16.72 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69116 GHz -29.58 dBm -19.58 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49559 GHz -32.28 dBm -15.28 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69561 GHz 234,25 dBm 221,25 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.50896 GHz 1.91 dém -28.09 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70534 GHz 40,56 dbm 15.56 dB
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